S

§

o
o

o 3 ;
i ;gf»f , S e
”:me$$§ g
: T

RAIE R
gty

LR




Table of Contents

Louisville Water Company General Information
Louisville Water Company Key Contacts
Louisville Water Company Highlights

Map of Louisville Water Company Retail/Wholesale

Service Area
Map of Proposed Bluegrass Water Supply Solution
Notes

Attachments
— 2002 Louisville Water Company Annual Report

— 2002 Consumer Confidence Report




Louisville Water Company
550 South Third Street
Louisville, Kentucky 40202
(502) 569-3600

General Information

The Louisville Water Company, chartered in 1854 as a municipal corporation, is a nationally recognized utility
with demonstrated technical competence in all areas of water utility management. The Company has been an
industry leader in dealing with legislation and regulations under the U.S. EPA-administered Safe Drinking Water
Act and continuously maintains a vigorous research program to effectively deal with future State and Federal
regulations. The Company currently exceeds all standards for drinking water.

The Louisville Water Company’s raw water source is the Ohio River, an abundant, reliable supply. This source
will meet all anticipated supply requirements beyond the 21% century.

The Louisville Water Company owns and operates two water treatment plants with reserve capacity. The
Crescent Hill Treatment Plant can produce a firm capacity of 180 million gallons per day (MGD). The firm
capacity for production at the B.E. Payne Treatment Plant is 45 MGD. The combined design capacity for both
plants is 300 MGD. The present average daily pumpage is 127 MGD. The maximum recorded single iday usage
is 197 MGD (1999). Both water treatment plants utilize a chloramine disinfection process that allows high water
quality to be maintained over long distances.

The Louisville Water Company establishes rates on cost of service principles established by the American Water
Works Association. The Company maintains competitive water rates, with the five-year forecast indicating
favorable rate levels compared to projected cost-of-living increases. The average residential customer pays a
monthly bill of $14.13 for 6,000 gallons of consumption. The Company bills retail customers on a bi-monthly
schedule,

The Louisville Water Company serves approximately 255,000 customer accounts through nearly 3,400 miles of
water mains and nearly 23,000 fire hydrants. In addxtlon to those retail customer accounts, it also serves five
nearby water utilities on a wholesale basis.

The Louisville Water Company maintains a vigorous Capital Improvement Program. This Capital Improvement
Program is heavily committed in three core areas.

o Infrastructure Replacement and Rehabilitation

o  Water Transmission Mains

s  Water Treatment Plant and Distribution System Storage Improvements



Louisville Water Company
Key Contacts

Greg Heitzman, P.E.
Vice President Operations
and Chief Engineer
(502) 569-3600, ext. 3681

Karla Teasley

Vice President, Serving Customers
and Business Development

(502) 569-3600, ext. 3692

Rabert K. Miller
Vice President, Treasurer
(502) 569-3600, ext. 2277

Jim Smith
Manager, Infrastructure Planning
(502) 569-3600, ext. 3687

Patti Kaelin
Manager, Business Development
(502) 569-3600, ext. 2262



LOUISVILLE WATER COMPANY
2002 HIGHLIGHTS

Abundant Capacity

-Raw water source is Ohio River

-225 million galions per day (MGD) firm treatment and production capacity
-Average production is 127 MGD

-15 MGD horizontal collector well system, being expanded to 60 MGD in 2004

Financial Capacity

-Bond rating of AA

-Moody Bond Rating of Aa1

-Debt service coverage end of 2002 was 3.33

-Return on equity end of 2002 exceeded 9%

-40.2 billion gallons of water sold, with revenues of $93,970,000
-$134,460,000 milfion in debt

Managerial and Technical Capacity
-24/7 operation and emergency response capability
~-24 hour call center
-Industry leader :
drinking water regulatory issues
- water treatment research
infrastructure renewal
-Staff of Class IV Treatment Plant and Distribution System Operators ;
-Staff of professional engineers "
-Superior water quality
- meets all US EPA and Ky Division of Water regulatory requirements
- water quality and treatment operations meets Phase Ill Partnership for Safe Drinking Water
System Mergers and Acquisitions
-Jeffersontown Water - 1989
-West Oldham Ultilities - 1995
-Oldham County Water District #1 - 1996
-Ky Turnpike Water Districts #1 and #2 - 2000
-Goshen Utilities, Inc. - 2002
-City of Shepherdsville - 2002

Operations and Maintenance Contract Operations Experience
-Oldham County Water District #1 (1968 — 1995)

-Ky Turnpike Water District #1 (1968 — 2002)

-West Oldham Utilities (1978 — 1995)

Wholesale Customers

-North Shelby Water District (Shelby County)
-West Shelby Water Company (Shelby County)
-City of Taylorsville (Spencer County)

-City of Mt. Washington (Bullitt County)

-North Nelson Water District (Nelson County)



T OO s NPT e S L0 S

LWC Customer Status
Retail

N = s 1 - : N

LOUISVILLE WATER COMPANY
RETAIL AND WHOLESALE
SERVICE AREA

Wholesale N

Water District Boundary

Water Treatment Plant 2 3 ; : ‘ : g

Interstate s 3 : i : - ; % y - .

‘Master Meter
County Boundary

State Roads

Ohio River

|

i i e 0 et 7L

aves

May

8, 2003

Y =
i ,







10.

Louisville Water Company Responses to BWSC Questions
May 12,2003

What quantity of the 2020 67-mgd demand are you interested in providing?
Louisville Water Company is interested in providing up to 67 mgd supply to BWSC.

What is the source of your raw water?
Ohio River.

Describe your current treatment process.

Conventional water treatment including pre-sedimentation, flocculation/coagulation with ferric chloride,
and polymer; dual media, rapid sand filtration; free chlorine disinfection with a chloramine residual; and
fluoridation. Additional treatment includes pH adjustment with lime, caustic soda and carbon dioxide;
taste/odor/algae control with powdered activated carbon, potassium permanganate and copper sulfate, and
enhanced filtration with filter aide.

Will additional supply/treatment/transmission facilities be required in order to supply BWSC?
LWC can provide 25 mgd of the 67 mgd total 2020 demand requirement using existing source, treatment
and transmission capacity. Water supply exceeding 25 mgd will require additional investment in treatment,
pumping, and transmission facilities.

What is the location of the point(s) of conmnection to your water transmission system?
A 25 mgd supply is available at the English Station 10 million gallon reservoir and 60-inch water main
located at Interstate 265 and US 60. A supply exceeding 25 mgd will require construction of transmission
to either the Crescent Hill Treatment Plant on Frankfort Avenue in Crescent Hill and/or toi the BE Payne
Water Treatment Plant on River Road in Prospect. Treatment facilities may be required depending on the
peak demand scenarios.

What is the approximate hydraulic gradient and pressure at the point of delivery?
The proposed delivery point is located at Interstate 64 and Highway 55 in Shelby County. The approximate
hydraulic grade is 900 feet msl at ground elevation 750 feet ms! yielding a pressure range of 45 to 65 psi at
the point of delivery.

What is your current disinfection process?
LWC utilizes free, breakpoint chlorination followed by ammoniation to form a chloramine residual (4:1
chlorine/ammonia ratio). Chloramine residuals are maintained at 1.5 t0 2.0 ppm in the distribution system.

Identify all agencies or authorities from which approval would be required in order to sell water to

BWSC.

Project Design — LWC Board of Water Works and Kentucky Division of Water

Supply Agreement and Water Rates — LWC Board of Water Works and Kentucky Public Service
Commission.

Please provide a water quality report for your utility.
2002 Annual Report and Water Quality Report included.

Please provide a map indicating the possible point(s) of connection to your utility by BWSC.
Map enclosed.




699 PERIMETER DR. 'LEXINGTON KeENTUCKY 40517-4120

Puone: (859)269 8021'FAX (8509)269-70917
June 13, 2003 WWW.BGADD.ORG

ANDERSON *B0URBON »BOYLE#CLARK« ESTILL» FAYETTE » FRANKLIN « GARRARD « HARR! JESSAMINE «LINCOLN

1SON» MERCER s NICROLAS* POWELL*SCOTT »*WOODFORD

Mr. Jim Smith, Manager, Infrastructure Planning
Louisville Water Company

550 South Third Street

Louisville, Kentucky 40202

T ey

Re: Request.for Propes
Bluegrass Water Sup]

Dear Mr Smith:

On behalf of the Bluegrass Water Supply Consortmm (BWSC), the Bluegrass Area Development

" District is pleased to inform you that purchase of finished watef from the Louisville Water Company is

one of eight alternatives that remain under consideration as near term options for their additional water
supply. This determmatlon was the result of thé prehrnmary screenmg of altérnatives performed dt Pubhc

" Workshop No. 4, on May 28, 2003, based in part upon the infofmation provided at your intérview on May

12, 2003. We now fequest your written proposal for the sale of finished water, as described below. This

pr0posa1 w1ll be used in the sélection of a recommended option(s). It should be as accurate as possrhle,

recognizing that sorne details of any future agreemet for water purchase would be resolved subsequently
~Please add1ess the following items: ' ,

1. Quantity, . locatron and preSSure of finished water- Based on your prior submlssmn, BWSC réquests
. the cost to supply an initial guaranteed capacity of approximately 25 mgd at the English Station
Standpipe locatron ‘Also provide the cost to supply an ixitial guaranteed capacity of approxirmately
45 mgd at the same location, or at another location that you 1dent1fy PIease confirm that you would
: ,prov1de water atan hydrauhc grachent of 900 feet tnsl.

2. -Please conﬁrm that your treated Water hardness level is less thari 150 mg/ 1.
3. Minimum purchase- For the two cases 1dent1ﬁed above, please assume that BWSC will contract to

purchase a minimum annual average daily quantlty equal to 5 0 mgd if the contracted capac1ty is25
,mgd or 9.0 mgd if the contracted capac1ty is 45 mgd.

4. Annual “ﬁxed” fees Provide the proposed annual “ﬁxed” fees for the commitment of the above
guaranteed quantities of finished water, including the provision ‘of the above minithum purchase.

Pleasé identify any proposed adjustment over time for ‘cost of living” or other purposes. Please
© assume: - g 3

" BWSC would pay the full annual fixed fee regardless of whether they took the full minimum on
any day. -

»- A 20-year contract term with, with provisions for renewal for at least an additional 30 years.




" Louisville Water Company
June 13, 2003
Page 2

5. “Variable” fees - Provide the fee per 1,000 gallons sold beyond the daily minimum, up to the full
guaranteed capacity. If you propose a variable fee, please explain the rationale for such a fee.

6. Alternate proposals- We welcome alternate proposals or supplemental information that may help us in
our evaluation. For example, please explain if there are some intermediate capacities such as 30 or 35
mgd that define a “ breakpoint” in your cost to serve. We also request any back-up information

showing your basis for capital and operating costs, so that we can assess whether we are comparing “
apples and apples”.

Please submit your proposal no later than July-9. 2003, to my-attention, with 2 copy to our consultant,
O’Brien and Gere Engineers, Inc. Attn.: George B. Rest P.E. ( see contact information below). In the

meantime, please contact George Rest if you have any questions. Thank you for your interest in
supplying water to the BWSC.

Very truly yours,

o A0e

Don R. Hassall, P. E.- .
Assistant Executive Director

Contact Information :

George B. Rest, P. E.

O'Brien & Gere Engineers, Inc.

8201 Corporate Drive Suite 1000

Landover Md. 20785 "
_ email restgb@obg.com

‘direct di31'301f731“1 162

fax dial 301-577-4737



Legend

Proposed Pipeline

Storage Tank

Pump Station